Dp‘o

¢

SERVICE

SPARE PARTS. LIST
ZUNDAPP-SCOOTER

R201BELLA

with electric starter

Published in June 1956




SERVICE

SPARE PARTS LIST
ZUNDAPP-SCOOTER

R201BELLA

with electric starter

Printed in Germany



Introduction
Group M:

Group G:

Group R:

Group B:

Group E:

Group W:

------------------------------------------

a)
b)

a)

b)

Contents

Engife: (assembly) ovvmeen s mamenss

Housing and cylinder

Crankease . ... i i oraieien o ey
Crankcase cover: i i s Ry
Cylinder and cylinder head ............

Drive mechanism
Crankshaft, connecting rod, piston

CArBUFBTIOL  coveunmreiy o peansees s v
Intake silencer and air cleaner

........

Clutch, clutch operating mechanism .

Shafts and gears
Salactor SHO o cvuvrpvsm o seassese &
LAVshafl coves o oy essssses w i seaess |

Footshift mechanism .............. J4

Elame: izoveanssyi i ey onnns ek NGH v
Front engine carrier, centre stand . ... ..
Rear engine carrier with swinging fork

Foot boards and folding grids ........

Mudguards
Front MU QUaRgR ™= - i o sseisn o wnu
Rear mudguard and chaincase .......

Body

FICER TRl . o vouiseesy o on svamme w4
Front cover and dashboard

with cover
Fedibody . o cvevmaves o oa e s o
B | =T = o & AP S )

----------------------------

Fuel tank and fuel pipes ..............
EXRAUSE BB  iw o s i85 wn oo wossen we

Eront 6k pevmas o i cegnmiane v g
Front swinging arm suspension ........

Handlebar and handlevers
WIth CaBles .o on v omsanies bn Sas

Brakes
Handbrake: & o ovsmm i s sevean s
EadatBroke = o povsmens 55 by ereTns

BB o Bt s s msmmsmsainis w e

Electrical equipment

Headlight, battery, dashboard,
taillight, horn; «conducts s pvvsae s
Starter generdtor ........... SR ¥

BOEIEE s s mo s 1o s e &

Page

11
15
14

19

21
25

27

29
31

33

8y
39
41

45

47
49

Iustration

N &L o

00 ~No-

10

11
12
13

14

15
16

17

18
17
20

21
22

25
23a

24

25
26

27

28
29

30



INTRODUCTION

Please take note that only Genuine Ziindapp Spares will be the safe-
guard for security, claims under guarantee, and will prevent many a
damage and loss.

Therefore, do not use parts of another origin but demand only Genvine
Zindapp Spares from your Zindapp dealer, for by fitting imitated parts
any claim under guarantee will automatically become void.

In order to avoid errors, queries, and incorrect deliveries, please quote
with all orders for spare parts:

1. Description and number of the spare part wanted
in accordance with this list,

2. Frame number
stamped into the rating plate,

3. Modifications made on the vehicle
by exchanging spare parts of groups.

If these data cannot be given it will be necessary to send in a pattern
labelled with the sender's name and address. These patterns will be
returned to the sender only upon request.

Model Order
Re. Frame No. R 81 325
1 crankshaft No. 1950 k 206
1 cylinder No. 2162 z 207
1 piston No. 8831z153
2 piston rings No. 1262 2102

Deliveries of spare parts are only made through our respective represen-

tatives.

All illustrations and data in this list are not binding. We reserve the right
for alterations without previous notice.

ZUNDAPP-WERKE G.M.BH., NURNBERG-MUNCHEN
NURNBERG WORKS



R 201, right-hand view R 201, left-hand view
beginning with Frame No. R 80 001 beginning with Frame No. R 80 001




illustration 1, Group M: a) Engine (Assembly) lllustration 1, Group M: a) Engine (Assembly)
ﬁg\( Spare Part No. Description Ei%‘cgfs Remarks

Engine

6590 k 245 Engine complete with starter
generator and carburettor ... 1




IHustration 2, Group M: b) Housing @nd Cylinder, Crankcase

lllustration 2, Group M: b) Housing and Cylinder, Crankcase

"

10

%@

Kay

No. of

No | Spare Part No. Description Pieced Remarks
Crankcase
1] 510k 226 crankcase complete .............. 1
@enz 18 bushing (between left and right
half of crankcase) ............ 2
5 [ 1331 z 839 gas escape pipe ................ 1
4| 1842328 bearing bushing (for clutch pres-
SULSRDCR . W .. e naa 1
5 11550 z 109 oil dip stick (for gearbox) ........ 1
b — hex. screw M 8 X 10 DIN 933
(for oil draining) .............. 3
7 —_ gasket C8 X 14 DIN7603 ........ 3
8 — cylindrical screw M 8 X 40 DIN 912 k
(to fasten left to right half of
crankcase) ... 6
9 - cylindrical screw M 8 X 55 DIN 912k
(to fasten left to right half of
CrANKCASE) © & sms s s mms s s oo es 50 1
10 —_ screw, countersunk raised head
M8 X 65 DIN91 k (to fasten left
to right half of crankcase) ...... 1
11 — hex. screw M 10 X 80 DIN 931 k
(to fasten left to right half of
crankcase) .......... .. .. 1
- S spring washer B10 DIN137 k ...... 1
- — hex. nut M10 DIN 934k .......... 1
12 - cylindrical screw CM8 X 85DIN 84 k
(to fasten left to right half of
crankcase as well as to rear
engine carrier) ................ 1
13 — spring washer A8 DIN127 k ...... 1
14 — hex. nut M8 DIN934k ............ 1

11




lllustration 2, Group M: b) Housing and Cylinder, €rankcase

I;:\lt(]:\‘.’ Spare Part No, Description ;‘lgcg; Remarks
15 — hex. screw

M 10 X 75 DIN 931 k (to fasten

crankcdse to rear engine carrier) 1
16 : hex. screw

M 10 X 90 DIN931k (to fasten

crankcase to rear engine carrier) 1

spring washer A10 DIN127 k .... 2
hex. nut M 10 DINR34k oions e 2

17 pe hex. screw

M 8 2X75 DIN 931k (to fasten

crankcase to front engine sus-

pending sheets) « ... o sven 2
18 e spring washer A8 DIN127 k ...... 2
19 el hex. nut M8 DIN®34k ............ 2
ems21 z 1102 thread bolt (to fasten ignition coil

to crankcase) ... o0 ... 2
21 — spring washer A4 DIN127 k ...... 2
42 — hex. nut M&DIN934k ... ......... 2
25 | 1561 z 010 stud (forfixing cylinder) .......... 4
24 — h€QTUt M8 DIN934k ............ 4
25 | 1561 z 107 stud (for fixing gear selector

SURBEIGIE . e wobviim s s Bws v 4
26 g spring washer ASDIN127 k ...... 4
¢/ - e NGk MEDINISL K : oaniain 4
28 s sealing washer 16 DIN 470 (pertain-

ing to right half of crankcase) .. 1
29 m radial gasket (oil seal)

B14 X 24 X7 DIN&503 (pertain-

Ing to footshift shaft} ...cavvens 1

13



lifustration 3, Group M: b) Housing and Cylinder, Crankcase Cover

14

lllustration 3, Group M: b) Housing and Cylinder, Crankcase Cover

rlil‘:’:Y Spare Part No. Description Itli%czfs Remarks
Crankcase Cover
45 | 260 z 36 crankcase cover .............o 1 up to Frame 88 991
260 z 40 Ccrankcase COVEF ......voeeivnn. 1 ]
gz 1122 bolt ..........vvvv... O - Ol 1 I
} from F. 88 992
spring washer A8 DIN137 ........ 1
hex. nut M8 DIN®34k ............ 1
46 ball bearing 6203 DIN 625 ........ 1
20z 32 supporting bolt .................. 1
48 | 1301 z 52 compensating shim 1 for ‘lcs re.
supporting |, quir-
1501 2616 compensating shim J bolt ] £
L0 | 670z 205 contact breaker arm (for idle check
o110 IR R e 1
Bl 821 z 322 ratchet spring ..................ts 1
52 — C-washer 3,2 DIN6799 ............ 1
53 131 z 515 BOIt o iuia e mus s s sl N e v 1
B4 | 176229 BUSHING o siwms s vmme b oo s 2
55 -— washer53DIN125k .............. 2
56 — hex. nut M5DIN934k ............ 2
—_ hex. screw
M 6 X 22 DIN 931k (to fasten
crankcase cover to crankcase) 8
57 — hex. screw
M é X 25 DIN 931k (to fasten
crankcase cover to crankcase) 2

15



lllustration 4, Group M: b) Housing and Cylinder,

Cylinder and
Cylinder Head

lllustration 4, Group M: b) Housing and Cylinder,

Cylinder and
Cylinder Head

16

KV | spare Part No. Description New ot Remarks
Cylinder
64 | 2162 z 207 cylinder ......coivivini. .o O 1
65 | 468 2 313 cylinder flange gasket .......... 1
66 | 275 2156 cylinderhead . 4/ . @ .-....... 1
17426 tapped insert (spark plug) ...... 1
6/ | 46126 cylinder head gasket ............ 1
68 | 1551 2016 square screw (to fasten cylinder
RRAGT)  iniiievaesienaiesamasis 4
6y | 177 z¢M5 insulating bushing ... .......... 1
70 ] 1441 2 160 ClOM P28 oner: i et o 1
/1 —_ hex. screw
M 6 X 20 Sz DIN 933k (to clamp) 1
e RI00TZ 217 SQUALS MUt wos iims s bmms ssmmessw 1

17



18

Illustration 5, Group M: c) Drive Mechanism, ﬁ{,‘;{.’}"j‘,}g'};ig‘;',‘,“e‘““g

lilustration 5, Group M: c) Drive Mechanism,

Crankshaft, Connecting
Rod, and Piston

ﬁeoy_ Spare Part No. Description g‘i‘;'cg; Remarks
Crankshaft

75 | 1950 k 206 crankshaft with connecting rod .. 1
76 — ball-bearing M 25 DIN 615 ........ 2
77 | 1281 z 382 covering washer ................ 2
78 | 130121003 | spacer shim 27,2 X 36 X 0,05 .... Uil ook
— | 1301 z 1004 spacer shim 27,2 X 36 X 0,1 and ball-
— | 130121005 | spacer shim 27,2 X 36 X 0,15 pearing
79 |1 1301 2132 spacer shim 41 X 61,5 X 01 as re-
— | 13012133 spacer shim 41 X 61,5 X 0,2 ad || betw. bail-
— | 1301 z 134 spacer shim 41 X 61,5 X 0,3 Pearing obd
— | 1301z 135 spacer shim 41 X 615 X 0,5 left-hand
— | 130121012 spacer shim 41 X 61,5 X 0,15
80 | 181 z 341 bushing (on crankshaft) .......... 1
81 — roller bearing NJL 20 DIN 5412 .... 1
82 — circlip 47 X175 DIN472 .......... 2
83 e radial gasket (oil seal)

B 20X 47 X 10 DIN&503 ........ 1
84 | 1310z 60 flywheel with sprocket .......... 1
85 | 2101 z 155 sprocket 27 teeth (to flywheel) .... 1
86 — rivet, button head, 7 X 40 DIN 640 3
87 — key 4 X 65 DIN6888 .............. 1
88 | 1291z 64 loclke Wiashers i i i i 1
89 | 1001 z 20 hex: nUL - & i, S g e 1

Connecting Rod
90 | 1160 k151 connecting rod . i . 1
91| 1842523 gudgeon pin bushing ............ 1
92 11571 z1 connecting rod screw ............ 2
93 [ 1874z 1 COGERTING R T ain s it s 1
94 11871 z1 bearing heedle. .. fuiiviawa. ions 18
Piston

9t | 8837153 piston 64,0 @ (standard) ........ 1
— | 2473 k51-0 piston 64,5 @ 1stoversize ........ 1
— | 2473 k52-0 piston 65,0 ¢ 2nd oversize ...... 1
— | 2473 k53-0 piston 655 @ 3rd oversize ...... 1
— | 2473 k54-0 piston 66,0 O 4thoversize ...... 1
96 | 1262 2102 piston ring 64,0 mm @ (standard) .. 3
__ | 2442 k 45-0 piston ring 645 mm b 1st oversize 3
— | 2442 k46-0 piston ring 65,0 mm ( 2nd oversize 3
— | 2442 k 47-0 piston ring 65,5 mm ¢ 3rd oversize 3
— | 2442 k 48-0 piston ring 66,0 mm () 4th oversize 3
97 | 12121066 GUATEON PN 5 o5 s viieine s toyntis 55 o 1
o8 25 circlip18 X 1T DIN472 ............ 2

19



lllustration 6, Group M: f) Carburettor lilustration é, Group M: f) Carburettor

683 y Key | spare Part No. Description ¥ Remarks
T w a4 -
’ 130 Carburettor
— | 6430279 oblique-jet carburettor with star-
ting device (model Bing 1/22/89) 1 s. page 23
¢ 100 | 2403 k 96-0 carburettor housing .............. 1
101 | 2401 k 78-2 clampingring ... 1
102 | 2401 k 2-2 screw (to clamping ting) ...... =¥ 1
103 | 2401 k 3-2 idle running adjusting screw 1
104 | 2401 k 6-2 nut (for idle running adjusting
SCIEW) it 1
105 | 2401 k 70-2 idle airscrew ........ ..., 1
106 | 2401 k 69-2 spring (to idle air screw) ........ 1
107 | 2403 k 51-0 nut (to seal cover) .............. 1
108 | 2403 k 97-0 cover plate. -... oot e 1
. ¢ 109 | 2401 k 5-4 adjusting screw for throttle cable | 1
110 | 2401 k 6-2 nut (to throttle cable adjusting
et (=377 PO R 1
- 111 | 2401 k 52-2 slide spring .......... ...t 1
| 112 | 2405k 98-0 | gas slide (No. 13) ... ......o.... 1
113 | 2401 k 89-0 jet needle  iiiosis:spmen: omy s 1
114 | 2401 k 80-2 clip (for jet needle) .............. 1
115 | 2404 k 32-0 needle jet (please quote No.
stamped on it when ordering) .. |
116 | 2403 k 55-0 eNd SCIOW: ;s s v wmaries e o 1
117 | 2407 k 7-0 gasket (for end screw) .......... 1
118 | 2404 k 23-0 jet (main jet, size110) ............ 1
119 | 2404 k 23-0 jet (idling jet, size 45) ............ 1
120 | 2401 k 81-6 jet block «.....ccihiniiiiiiiiinn, 2
. 121 | 2407 k 14-0 gasket (to jet block) ............ 2
122 | 2403 k 99-0 starter slide ... ciiiiimpmasvns 1
123 | 2401 k 90-2 pressure spring .................. 1
- — | 2401 k 96 lock WAShET ...\ oveieieeeienn 1
124 | 2401 k 91-0 [OCK SEFEW v v et v wie s s alie st 1
coutt)

21




lliustration é, Group M: f) Carburettor

Key | spare Part No. Description e Remarks
109 | 2401 k 5-4 adjusting screw for throttle cable 1
110 | 2401 k 6-2 nut (to throttle cable adjusting

o (=30, SRR G 1
125 | 2401 k 92-0 BHE BEEEW | Lo s s pampig g s s 1
126 | 2404 k 23-0 jet (starter jet, size 85) .......... 1
127 | 2407 k 17-0 gasket (to end screw) ............ 1
128 | 2404 k 3-0 OO Cni i cei el e P S 1
129 | 2401 k 93-0 fiotit meedle  cuvviue isismiie ey 1
130 | 2403 k 100-0 float chamber cover ... ... o000 1
131 | 2401 k 61-2 set screw (to cover) ............ 7
132 | 2401 k 94-0 JOElE SCEOW b st san st D 1
133 | 2407 k 18-0 gasket (to lock screw) ... aRQ ™ .. 1
134 | 2403 k101-0 swivel type pipe connector ...... 1
135 | 2401 k 95-0 SET SEIEW oo ot g N o oo it & 4 1
136 | 2407 k19-0 gasket (to set screw) ............ 2

The oblique-jet carburettor with

starting device 6430z 77 (model

Bing 1/22/79) may be converted

to 6430z 79 (model Bing 1/22/89)

by insertion of the following

parts:
— | 2403 k 93-0 gas slide (NG 15} .vvsrmpmmms siins 1
— | 2404 k 23-0 jet (idling jet, size 45) ....... 1
— | 2404k 23-0 | jet (starter jet, size 85) .......... 1

23



24

lllustration 7, Group M: f) Carburettor,

Intake Silencer
and Air Cleaner

A

’ 137¢

i

lilustration 7, Group M: f) Carburettor,

Intake Silencer
and Air Cleaner

ﬁ%‘{ Spare Part No. Description I';Iigéte); Remarks
Intake Silencer

137 | 6350z 116 intake silencer ........ . ... ... 1
1370 121z 1104-3 | clamping bolt (to fasten intake

silencer to carburettor) ........ 1
137b) e spring washer A8 DIN137 k ...... 2
137¢] e wing nut M8 DIN315k .......... 1
138 | 20512555-2 | angle bracket .................. 1
139 — hex. screw

Mé X 15 DIN 933 k (to fasten angle

bracket to intake silencer) 1
140 — washer 4 DIN125k .............. i}
141 — spring washer A6 DIN127k ...... 1
142 — hex. screw

M6 X 20 DIN 933 k (to fasten

angle bracket to rear engine

CATEIER) . & Gl s s s sbees s epm 1
142q — washer 6,4 DIN125k ............ 1
142b, = spring washer A6 DIN127k ...... 1
142¢ == hex. nut M6DIN934k .......... 1

Air Cleaner
144 | 6410k 210 A tter e it sl S e 1
145 11441 k3062 [elamp ool e 1
146 — hex. screw
M 6 x 20 DIN 933 k (to clamp) ...... 1

147 | 1001 z 217 square NUE ....cocisnion: vomansos 1

25



lliustration 8, Group M: g) Clutch, Clutch, Clutch Operating Mechanism lllustration 8, Group M: g) Clutch, Clutch, Clutch Operating Mechanism
687 Key | spare Part No. Description Ay Remarks
Clutch
151 | 921z 69 spring plate ....... Q. @A 9. 1
! 152 | 78121273 spring cap (in spring plate) ...... 6
153 | 321 z 564 clutch spring .................... 6
154 | 921z 67 clutch pressure plate ............ 1
155 | 920z 52 clutch disk with lining ............ 2
156 | 921z 68 Qutelhdisk ...................... 2
157 — o 35x 15 DIN4T1 ............ fo | RgrOne
158 | 1231z 212 SPACET NG 5t it bbb 1
159 | 2100 z 165 clutch sprocket with bushing,
48 teethn. o ST e S e e 1
160 | 184z 317 bushing (in clutch sprocket) ...... 1
170 3 161 | 9212203 clutchuplote i b i 1
162 — cirelip BExBEDINGTY | . o0, lhs D OTOIN
163 | 16912113 pPUshitodae oS 50 b S e 3
164 | 1231z 213 pressure ring .................... 1
165 ~ roller chain 64 links, endless
A95x95DIN73232 ............ 1
Cluich operating mechanism
166 | 1940z 25 clutch pressure bar, complete .. .. 1
167 | 6711z 338 clutch lever (for clutch pressure
BAr) - 5 v o e an v i 1
168 | 1236 7 222 gaskeltiiel esitalenie? o e i el i s 1
169 — hex. screw
M é x 25 DIN 931 k (to fasten
169 clutch lever to pressure bar) .. 1
] 170 = spring washer A6 DIN127 k ... ... 1
27




28

illustration 9, Group G: c¢) Shafts and Gears, Selector Shaft, Layshaft

IHustration 9, Group G: c) Shafts and Gears, Selector Shaft, Layshaft

686

No. of

'lfﬁ)\_/ Spare Part No. Description o Remarks
Selector Shaft
176 | 9612125 final drive shaft .................. 1
177 | 1871z 07 roller ...... €. €& Q. ¥------ 38
178 | 1871 z 154 bearing ring (to left half of
crankcag®) .. @ -.............. 1
179 | 1251299 internal circlip) i order to adjust 2
— | 1251 z 251 internal circlip fbeoring play inside | 2 at option
— | 12512252 internal circlip j the bearing ring Z
180 — radial gasket (oil seal)
B 32 XX 45 X 7 DIN 6503
{in bearing ring) «:::ivmizinn.. 1
181 § 1301 z 4603 spacer shim 48,1 X523 X 05 .... l
as re- i
— | 1301 z 604 spacer shim 48,1 X 523X 03 .... (ggn. o L
— 113012605 | spacer shim 481 X 52,3 X 0,2 RECIgRcdss
182 | 12512176 spring ring (to fasten bearing ring
in half of crankcase) .......... 1
183 | 2101 z 60 sprocket 16 teeth
(on final drive shaft) .......... 1
184 | 1291z 65 lock washer ...................... 1
185 | 1236 2 220 fofoT1 (- AN SR R 1
186 | 1001 z 214 lock nut (to fasten sprocket to
final drive shaft) .............. 1
187 | 1921z 701 selector shaft «...oieeianiiiiinn.. 1
188 | 321z312 pressure spring .................. 2
189 — ball 6 mm [l DIN5401 ............ 3
190 | 2131 z 303 gear wheel 1st speed 24 teeth .. 1
191 | 2131 z 304 gear wheel 2nd speed 20 teeth .. 1
192 | 2131 z 307 gear wheel 3rd speed 17 teeth .. 1
193 o ball bearing 16 007 DIN 625
(to right half of crankcase) .... 2
194 = spacer ring 35 X 45 X 2 DIN 988
(between the ball bearings) .... 1
195 oy circlip 62 X2 DIN472 ............ 1
196 | 1301 2133 covering washer (betw. crankcase
and ball bearing) .............. 1

29



lilustration 9, Group G: c) Shafts and Gears, Selector Shaft, Layshaft

KeY | spare Part No. Description Dot Remarks
197 | 960z 101 clutch hub
(simultaneously 4th speed) .... 1
198 | 184z 324 bearing bushing (in clutch hub) .. 1
199 | 1871 z 151 X0l | I e To (= R N S S 1
200 — ball 4mm IIIDIN5401 ............ 40
201 | 1251 k 259 eI 28X T2 v civmn vsrs nus 1
202 — circlip 35x 1,5 DIN 471 (to fasten
clutch hub to half of crankcase) 1 ;«:gg gtrjcr%ncis
Layshaft
210 | 1940 z 206 leiyshiaftc st te il algiey. o TN 1
211 | 2130 z 101 gear wheel block, complete .... 1
212 | 2131 z 238 gear wheel 1st speed 12 teeth .. 1
213 | 2131 z 239 gedr wheel 2nd speed 16 teeth .. 1
214 | 2131 z 247 gear wheel 3rd speed 19 teeth .. 1
215 | 2131 z 237 drive gear 22 teeth ... ... ....... 1
216 | 184z 316 o, T Ty Lo A 1
217 L 130 £ A7 7 spacer shim 18,2 X 25,7 X 05 .... = Loty gmar
— | 1301 z 367 spacer shim 18,2 X257 X 0,2 .... |t quir it
— | 1301 z 368 spacer shim 18,2 X 25,7 X 0,3 .... of erankease

zA



32

lilustration 10, Group G: d) Footshift Mechanism

lilustration 10, Group G: d) Footshift Mechanism

E;ZY Spare Part No. Description F[:li%cg; Remarks
Footshift Mechanism
242 | 1941 z 308 footshift shaft (for gear selector
fork) ....u...a O OF - 1 } R
243 | 670k 103 gear selector fork, complete 1 fc', 38323
— | 19412312 footshift shaft (for gear selector
o N SRR | s
— | 670k230 gear selector fork, complete 1 }E‘.“;’qug’m
244 | 841z35 BRISGOT TINGEr . cvvviniinennens 2
245 | 321z317 pressure Spring .................. 1
246 B pin A5h9 X 20 DIN7341 .......... 3
247 | 3212316 return SPring . ...........o.ooe.n- 1
248 11281z 359 joint ... 2
249 = split pin 3X35 DIN94 .......... 1
250 | 121z545 cotter pin (to fasten gear selector up to F. 90222
fork to footshift shafty .......... 1 }?Q%Uf;%m el
— | 121z1112 cotter pin (to fasten gear selector from F. 90223
fork to footshift shaft) .......... 1 | R o
251 = spring washer B6 DIN137k ...... 2
252 — hex.nut MEDIN 934k ............ 1
253 | 200z101 gear selector support with ratchet 1
255 | 841236 (5 LIS B ieoare Bt i SR R e 1
256 | 3212322 ratchet spring ...........c.ooooovne 1
258 e pin A 6h9x 32 DIN 7341
(to fasten ratchet to gear selec-
tor support) ... 1
259 | 1281 z 242 joint 4
— | 1281 2 243 joint ¥ to gear selector support.. 4 at option
— | 1281z 244 joint j 4
260 | 671z315 gearshift lever .................. 1
261 = grease nipple D6DIN71412 ...... 1
262 | 1212553 cotter pin (to fasten gearshiftlever
to shaft) ...t 1
263 — spring washer B& DIN137k ...... 2
264 — hex. nut M6 DIN934k ............ 1
265 | 574z6 sliding block (to gearshift lever) .. 1
266 | 616z 215 rubber sleeve (to gearshift lever) 1

33



lllustration 10, Group G: d) Footshift Mechanism

KeY | spare Part No. Description Dpw ot Remarks
267 | 670z 214 angle Jever ;. cesicssmvvsssumrsan 1
269 — ball pivot B10 <X 8 DIN71803 .... 1
270 = grease nipple D6 DIN71412 ... ... 1
271 | 1236 z 310 rubber ring ............. ... 2
2r2 — washer 105 PIN 125k 5 smmiss o 1
275 — split pin 3 X 18DINPAK ...ons.icns 1
274 | 680z 26 footshift lever ... ... ... .. ... 1
275 | 184z516 bushing (in footshift lever) ...... 2
276 | 131z 523 il PVl oic st s shmn s v s o me 1
277 — grease nipple D6 DIN71412 ... ... 1
278 | 1596 z 294 DOSE v e i v el i i 2
279 | 121z 1059 DOl o i i it i D s 2
280 | 6162231 rubber sleeve ..., EP® .- -.. 2
281 _— spring washer A 10 DIN137k . 2
282 | 1236z 315 packing washer .................. 2
283 | 1651 z 312 gearshift rod ........ ... .. ... .... 1
284 — RUMot B10DIN71805k .......... 2
285 — LIRS 10 DIN P1805% . o« v vioss 2
286 — hex. nut M6 DIN934k ............ 1
287 | 616z 11 Db en FIRE o il e s 2

&5



36

Illustration 11, Group R: a) Frame

lilustration 11, Group R: a) Frame

706

Key

No. of

No., Spare Part No. Description Piecas Remarks
Frame
291 | 6690 z 322 framMe o 1 up to F. 88920
— | 66902323 frame ... 1 from F. 88921
292 | 1871 z171 frame raCe ..o 2
293 | 6040 z 274 antitheft lock ...... .. ... ..o 1
294 | 321z537 spring (to antitheft lock) ........ 1
295 | 211z 250-3 clip (to fasten antitheft lock) .... 1
. = hex. screw
M6 X 10 DIN 933k (to fasten
cable for earthterminal to frame) 1
== N spring washer B6 DIN137 ........ 1
== — hex. nut Mé DIN934k .......... 1
296 | 6162234 rubber sleeve (to fuel tank) ...... 4
297 | 6162234 rubbersleeve (torearframe elbow) | 1
298 | 12362316 rubber ring (distance piece be-
tween steering tube and cover) 1
299 | 1236 7 334 rubber ring ... 2
300 | 1234z 15 tension ring (to steering damper) 1
— — dowel pin 3 X 8 DIN 1476k ...... ]
301 — bolt M8 X 15 DIN417k .......... 1
305 | 590z102 grip with bolt .................. 1
— | 1291 k106 retaining circlip ... 1
— — washer 8,4 DIN433 ... ......... 1
306 | 32112023 o]l ale ST R RS R A 1
302 | 1140z 1248 supporting bracket with joint band 1 E(')‘fgjre quote
— 11140 21247 supporting bracket .............. 1
— | 1151z 208 joint Band: .t cuen e aias 1
. = rivet, button head
422 DIN66OMs .............. 2
303 | 1551 z 437-3 hex. screw (to fasten supporting
bracket to frame) .............. 1
— | 181 z346-3 spacer bushing .................. 1
304 = shim 6,4 DIN125k ................ 1
o — hex. screw
M 6 > 15 DIN 933 k (to fasten
joint band to frame) .......... 2
— | 1241z 34 11, o IS P P 2
= — spring washer A 6 DIN 137 k 2

37



lllustration 12, Group R: a) Frame, FrontEngine Carrier and Center Stand lNlustration 12, Group R: a) Frame, FrontEngine Carrier and Center Stand
] . r

; 314 @ﬁ”‘“ﬁ"‘“ i ‘ 312 ‘ ﬁiy' Spare Part No. Description Bligcg; Remarks
313 o
Front Engine Carrier
310 | 1180 z 304 engine suspending plate,
. left-hand ... ... .o oo 1
311 | 1180 z 305 engine suspending plate,
right-hand ... oot 1
312 — hex. screw
M10 X 80 DIN931k (to fasten
engine suspending plates to
frame) ... 1
— = hex. screw
M10X 90 DIN931k (to fasten
engine suspending plates to
TEAME) = ov o pi s v miakie «ammcnie 1
313 — spring washer A10 DIN127 k 2
314 = hex. nut M10 DIN934k .......... 2
316 | 12121099 front bearing bolt .............. 1
317 | 13312778 spacer tube (between engine sus-
pension plates) ................ 1
P 318 | 1331 z 842 spacer tube, right-hand ........ 1
319 | 1301 z 656 spacer washer ............... ... 2
— | 1236z 315 packing washer ................ 2
320 | 1331 2767 spacer tube (for footshift lever) 1
i 3 631 2585 front foot board support,
righthand ... ... ... 1
322 | 1331 z 840 spacer tube, left-hand . ........... 1
‘ S 326 | 6312561 front foot board support, left-hand 1
-‘ l 336 335 327 — spring washer A 12 DIN 127 k 2
o . 328 — hex. nut M 12 DIN 934 k
328 (on bearing POl vy m s s o 2
Center Stand
229 1 175327 COntEr STANGE . . . & : e i vaiinn vy 1 up to F. 88920
— | 1753z¢9 center stand ........... ... 0. 1 from F. 88921
330 | 616z 219 rubber damper ... 1
331 | 1331z 781 spacer tube (betw. engine sus-
pension plates) ................ 1
332 | 13312780 spacer tube (to hex. screw) ...... 2
333 | 321z545 return spring ... 1
334 — hex. screw
P M12 X140 DIN931 (to fasten
center stand to front engine
COrrier) ... 1
335 — spring washer B12 DIN137 ...... 2
: — 11301 z 01 spacer shim12,3 X 26 X05 ...... ) &g e
— | 1301 z 669 spacer shim123 X 26 X02 ...... iquir-
— | 1301z 670 spacer shim 12,3 X 26 X 03 ...... ed
336 — hex. nut M12 DIN934 ............ 1

39



40

lllustration 13, Group R: a) Frame, RearEngine CarrierandSwingingFork

690

-0

354 358

348 340
i i
=— 0—@

@—0—
549 348

lllustration 13, Group R: a) Frame, RearEngine Carrier andSwingingFork

i’ieoy‘ Spare Part No. Description Ilﬁ\‘ig'cgifa Remarks
Rear Engine Carrier
341 | 630z 481 rear engine carrier .............. 1
342 | 6162224 plug ........s..0. O . ... 1
343 | 13312773 spacer tube (betw. engine
suspension plates) ............ 1
344 | 12121100 rear bearing bolt ................ 1
345 | 1331 z 841 spacer tube (rear left side) .... 1
346 | 1331 2 843 spdcer tube (rear right side) .... 1
347 | 6311z 605 rear foot board carrier .......... 1
348 - spring washer A 12 DIN127 k 2
349 — hex. nut M 12 DIN 934 k
{on bearing bolt) .............. 2
350 — hex. screw -
M 10 X 35 DIN931 a (to fasten
rear engine carrier to frame) ..
351 — spring washer B10 DIN137k .... 2
352 — hex. nut M10 DIN934k ..........
Swinging Fork
353 | 710z 203 rear swinging fork .............. 1
354 | 184z517 bushing for swinging fork ...... 2
355 — hex. screw
M8 X 40 DIN 931 k (to fasten
bushing to swinging fork) ...... 2
356 odE spring washer A8 DIN127 ........ 2
357 | 121z 1084 bearing bolt, right-hand ........ 1
e = hex. screw Mé X 6 DIN933k . ... 1
— fe spring washer Bé DIN137k .... 1
358 | 1236z 320 rubber ring | betw. swinging fork l
— 1236 z 321 rubber ring j and }g;“on
— | 1236 z 322 rubber ring J engine carrier |
360 — hex. screw
M10x 40 DIN931k (to fasten
bearing bolt to engine carrier) 1
361 — spring washer A10 DIN127 k .... 1

41



lliustration 13, Group R: a) Frame, RearEngine CarrierandSwingingFork

Key No. of

No. Spare Part No, Description Piodes Remarks
362 — hex.nut M10 DIN934k .......... 1
565'y 651 2518 lower spring carrier, right-hand 1
364 | 631 z577 lower spring carrier, left-hand . ... 1
365 | 321z 569 SPEING v v isbn o w mnd s 5 bsss 5 8 o 1y 2
— | 616z 246 rubber sleeve ... ... ... ... ... .. 2
366 — hex. screw
M 10 x 22 DIN 933 k (to fasten
spring carrier to swinging arm) 2
367 — spring washer A 10 DIN 127 k 1
368 | 6350z 101 SHOCK. ADSOTIOET. o surnwesssswy 1
— | 2376 k 2 rubber sleeve ..... . ety 5 s 4
369 | 1301 z 168 washer .....................d % 2
370 — hex.nut M8 DIN934k .......... 2

43



44

lllustration 14, Group R: b) Foot Boards and Folding Grids

lliustration 14, Group R: b) Foot Boards and Folding Grids

]Ifl?., Spare Part No. Description {;lice"cgg Remarks
Foot Boards
380 | 473123 foot board, left-hand ............ 1
381 | 473z 31 foot board, right-hand .......... 1
382 | 631z560 support (left foot board) ........ 2
383 = screw, countersunk head
M 6 X 12 DIN 63 k (to fasten
support to foot board) ........ 2
384 —_ spring washer B4 DIN137 k ...... 2
385 — hex. nut M6 DIN934k ............ 2
386 | 1596 z 404 b cNPose ... 2 ‘} i
387 | 1397z 20 ReallinG. im0 Bemas o imsa s 1 f left-hand
388 | 1236 z2 338 BTG ot s el bt pd ot o 4 2 I
389 | 1397 2 16 front beading .................... 1 foot board,
390 | 1397 z 17 (Yo [0 oY= (o 1< [ o ER PR PSP ) P 1 i Hghtdha
391 S hex. screw
M 6 X 15 DIN 933 k (to fasten foot
board to foot board carrier) .. .. 2
— — hex. screw
M é X 18 DIN 933 k (to fasten left
foot board to foot board catrrier) 1
— — washer 6,4 DIN134k .............. 1
392 — spring washer B6 DIN137 k ...... 3
393 | 1146 z 65 rubber footmat .............. ... 3
394 | 1146292 rear right footmat .............. 1
— | 1141 2 2134-7 | supporting bracket .............. 1
— 1301210103 | washer ... ... .. .. ... .. 2
395 | 1312z 534-3 IOCKIMGIBOIT -« cvs sy wusnar s Bangms o o soid 2
. — dowel pin 3 X 16 DIN 1472k ...... 2
Folding Grids
396 | 6532113 folding grid, left-hand .......... 1
397 | 653z114 folding grid, right-hand .......... 1
398 — hex. screw
M 8 X 30 DIN 931 k (to fasten
folding grids to foot board) .... 2
399 | 1301 z 661 spacer shim 84 X 30X05 ........ ;
13012662 | spacer shim 84X 30X 1,0 ........ ] Sl o Gna oot
_ | 13012674 | spacer shim 8,4 X 28X 20 ........ ied bosias
400 — spring washer B8 DIN137 k ...... 2
401 —_ hex. screw
M 8 X 25 DIN 931 k (to fasten
folding grids to frame) ........ 2
402 — spring washer B8 DIN137 k ...... 2

45



46

lllustration 15, Group R: d) Mudguards, Front Mudguard

lllustration 15, Group R: d) Mudguards, Front Mudguard

408

| g

&7

Key

No. of

947

No. Spare Part No. Description Pieces Remarks
Front Mudguard
(up to Frame 88920)
405 | 6370 k139 front mudguard with rubber apron | 1 | Pledse quote
406 | 616 z 250 rubber apron .- @&..2. ....... 1
407 — rivet, hollow A 4 X 11 X 12 DIN 7331 8
408 | 1483 z 54 manufacturer's plate ............ 1 ‘3(‘)?33? qmits
409 — rivet, button head 2,6 X é DIN 660
PUL NP .. e e e 2
410 - screw M 6 X 15 DIN 603 k (to fasten
front mudguard to front fork) d
411 N spring washer A6 DIN127 k ...... 1
412 e hex. nut M6 DIN934k ............ 1
413 | 1550 z 106 hex. screw
(to fasten front mudguard to
front fork and simultaneously
oil filler screw for front fork) .... 2
414 — washer 84 DIN125k .............. 2
415 | 616z 216 grommet (to front brake cable) .. 1
Front Mudgard
(from Frame 88921)
— | 63702156 front mudguard .................. 1 | please quote
colour
408 | 1483 z 54 manufacturer’s plate ............ 1 please quote
colour
— —_ rivet, button head 2,6 X 6 DIN 660
AN e s & e s ©oicne o5 s 5 paass 2
— — screw M 6 X 15 DIN 603 k (to fasten
front mudguard to swinging arm) 1
—— — spring washer A6 DIN127k ...... 1
—_ — hex. nut M6 DIN934k ............ 1
— — hex. screw
M 8 >{10 DIN933 crp (to fasten
front mudguard to swinging arm) 2
— — spring washer A8 DIN137 k ...... 2
415 | 616z 216 grommet (to front brake cable) .. 1

47



48

lilustration 16, Group R: d) Mudguards,

Rear Mudguard
and Chain Case

597

(?; 424
o3
A

b1 433 434

f/;

0—0—0-—=—@

44

£4Th

==t
437 436

bila 441

Illustration 16, Group R: d) Mudguards,

Rear Mudguard
and Chain Case

ﬁ%’f Spare Part No. Description gioécoefs Remarks
Rear Mudguard
421 | 6370z152-7 rear mudguard ... oL 1
422 —_ hex. screw
M 8 XX 15 DIN 933 k (to fasten rear
mudguard to rear engine carrier) 1
423 . spring washer A8 DIN127 k ...... 1
424 — hex. nut M8 DIN934k ............ 1
425 — hex. screw
M6 X 12 DIN 933 k (to fasten rear
mudguard to frame) ............
426 4 spring washer A6 DIN127 k ......
Chain Case
429 | 1500 z 258-8 chain case, lower front part ...... 1
430 | 1500 z 259-8 chain case, upper front part ...... 1
431 — hex. screw
M6 X 10 DIN 933 k (to fasten
chain case front parts to swing-
ing fork) & seermmnt sorueis reere s s 2
432 — hex. screw
M6 X 12 DIN 933 k (to fasten
chain case front parts to swing-
INGUFORK): © s bt s v o« 2
433 — spring washer B4 DIN137 k ...... 4
434 = washer 6,4DIN125k .............. 2
435 | 1501 z 184-8 chain case, rear part ............ 1
436 — hex. screw
M é X 12 DIN 933 k (to fasten
chain case rear part to brake
COVEN) . ¢ sanme: rames sy s sant s 2
437 = spring washer B6 DIN137k ...... 2
438 | 230z 216 CAE e Betins SaaiS b L AATh G 1
439 | 331z303 laminated spring ................ 1
e — rivet, button head
4 X 6 DIN 660 (to fasten laminat-
ed spring to cap as well as to
chain case front part) .......... 2
— - washer 43 DIN125k .............. 1
— - spring washer B5 DIN137k ...... 1

49



lllustration 16, Group R: d) Mudguards, Eﬁg'c’{',z?,?%‘;;i

Key No. of

No. Spare Part No. Description Placeas Remarks
440 | 650z 319-7 protecting cover ................ 1
440a| 230z 232 [o7o] > S 1
440b| 3311z 328-3 laminated spring ................ (

—_ — rivet, button head 4 X 6 DIN 660

(to fasten laminated spring to
of= | <) I SR Y L Lk 1
441 e cylindrical screw
M8 X 15 DIN 84 k (to fasten pro-
tecting cover to rear engine
COTISR) o v il s b et s & 1
441a = spring washer A8 DIN137k ...... 1
441b — spring washer A8 DIN127 k .... .. 1
— | 1301 z 52 shim 85 X18 X 0,2 ...... aN\N"®- ]
— 11301253 shim 85X 18X 03 . %% ... Zgirf'
e

— | 1301 z 54 shim 85 X 18 X0l Q.. ... .......
441c = hex. nut MDA 954k ............ 1
441d] 6161z 228 plug (for protecting cover) ...... 1

51



52

lliustration 17, Group R: e) Front Shield

ot

lllustration 17, Group R: e) Front Shield

Key
No.

Spare Part No.

Description

No. of
Pieces

Remarks

442

443
444
445

446

447

448
449

650z 314
650 z 356

1596 z 296
741230
651 z 236

1483 z 42

1487 z 51
1732110

1397 z 11

1806 z 104
1806 z 02

Front Shield

front shield with wind guiding
shield, complete ..............

front shield with wind guiding
shield, complete ..............

rubberhose ...t

retaining wire ...

wind guiding shield ..............

screw, button head
AM 4 X 10 DIN 86k (to fasten
wind guiding shield to front
shield)

spring washer B5 DIN137 k .....
washer 43DIN125k ..............
hex. nut M4 DIN934k ............

hex. screw
M 6 X 15 DIN 933 k (to fasten front
shield to foot boards) ..........

hex. screw
M 6 12 DIN 933k (to fasten front
shield to foot boards) ..........

spring washer B6 DIN137k ......
hex. nut M6 DIN934k ............
plate (Bella) ..............oonenn

rivet, button head 1,4 X 4 DIN 660
AU on e s S (s dmnrrsipdone

decorative plate (flower) ........

spacertube ...

rivet, countersunk head
2X10DIN66T AU ..ot

rubber beading ...l

hex. screw
M 6 X 25 DIN 933 k (to fasten
dashboard cover to front shield)

washer 6,4 DIN125 ... .........
hex. nut M6 DIN934k ............
rubber grommet (to set of cables)
rubber grommet (to set of cables)

OO N

[SN N SRR

O R Y

please quote

colour
up to F. 86882

please quote
colour
from F. 86883

53



lllustration 18, Group R: e) Front Cover, Dash Board with Cover

lllustration 18, Group R: e) Front Cover, Dash Board with Cover

',f“%y' Spare Part No. Description rg,lioéccéfs Remarks
Front Cover
454 | 650Kk 320-8 | front cover ........ii.oiieeieeens 4, | \Glogen duals
455 — hex. screw
M 6 X 15 DIN 933k (to fasten front
cover to front shield) .......... 2
456 — spring washer B6 DIN137k ...... 6
457 — hex. nut M6 DIN934k ............ 2
— | 1396 z 243 double beading, left-hand ...... T |l please state
— | 1396 z 244 double beading, right-hand 1 j} colour
458 | 1806 z 104 rubber grommet ... 2
Dash Board
459 4837316 dash board ...... ... 1
460 | 1110z 19 inspection glass
(for charge control lamp) ...... 1
461 | 1110z 20 inspection glass
(for idle control lamp) .......... 1
462 | 1113z3 loop hole (for a strap, etC) .. ie 1
463 — cylindrical screw
AM 5 X 25 DIN 84k (to fasten
loop hole to dash board) ...... 1
— — cylindrical screw
AM 53X 35 DIN 84k (to fasten
loop hole as well as holder for
control lamps within dash board) 1
463a — spring washer B 5 DIN 137 6 aininte s 2
464 — screw, countersunk raised head
AM 6 X 12 DIN91 crp (to fasten
dashboard to front shield) .... 3
465 = shake-proof washer 76,4 DIN 6797 k 3
466 — hex. nut M6 DIN934k ............ 3
— | 1596z 418 profile rubber (piece of a hose)
for dashboard ............ ..« 2 blaass qubts ook
467 650z 313 cover (for dashboard) ............ 1 lour-up to F. 86882
— | 650z353 cover (for dashboard) ............ 1 [Fj)‘jr“fr%g”;;%s%g
— (1110219 inspection glass (for flashlight) .. 1
468 | 1396 z 240 profile rubber .......... ..o 2 |\ please quote
469 | 1396z 239 profile rubber .........coeypeieins i {fesicht
— | 1146294 rubber plate ... 2
470 | 1236z 317 rubber ring (for antitheft foek) ... 1
— | 6162229 grommet (to steering damper) 1

(For electric parts see under
headlight)

55



56

lllustration 19, Group R: e) Redr Body

lliustration 19, Group R: e) Rear Body

485 D

]

o<

478 479

ﬁ? Spare Part No. Description llﬁ\li:'cg; Remarks
) Rear Body
— | 650z 305 rear body (up to F.81620) ........ 1
475 | 650 z 337 rear body (from F. 81621) ........ 1 please quote
476 | 650 k 309 left grid with lock ................ 1 |f cotevr
477 | 650z 213 right grid with lock .............. 1
478 | 33112326 lock spring ...................... 2
479 | 5932103 lock button ...................... 2
— — spring washer B4 DIN137 k ...... 2
— — hex. nut M6 DIN934k ............ 2
480 - split pin 4 XX 60 DIN 94k (to fasten
gridstobody) .........oo..nn 4
481 | 2051 z 553 locking angle (to dual seat) ...... 1
482 | 1141z 2130 supporting sheet ................ 1
— = hex. screw
M6 X 12 DIN 933 k (to fasten
locking angle to body) ........ 2
= — spring washer B6 DIN137 k ...... 2
— — hex. nut M6 DIN934k ............ 2
483 | 1483 z 53 moulding ............ ... ... ... 1
— — rivet, button head
3 X 6 DIN 660 Alu (to fasten
moulding to body) ............ 2
484 | 6532116 locking grid ...................... 1
— e pin 4h 113X 25 X 23 DIN 1434k .. .. 1
— — splitpin 1 X 8 DIN94k ............ 1
485 | 3311327 laminated spring ................ 1
— == screw, button head
AM 42X 10 DIN 86k (to fasten
laminated spring to body) 1
—_ = spring washer A4 DIN127 k ...... 1
— = hex. nut M4 DIN934k ............ 1
— | 616z 251 rubber grommet (for sealing fuel
TAMKYE « i i nmmir o oy oy 3 o i b 1 up to F. 81620
486 | 616z 254 rubber grommet (for sealing fuel
o (o] I e il from F. 81621
487 | 6161z 244 rubber grommet (to extension for
fuelitap), : st hi s st 1
488 | 1111 2 224 loop hole (for a strap, etc.) ...... % R EEaUetS
489 | 1141 z 2140 supporting sheet ................ 2

57



Illustration 19, Group R: e) Rear Body

Key
No.

Spare Part No.

Description

No. of
Pieces

Remarks

490
491

492
493

—_—

1243 z 10

616 z 242

screw, countersunk raised head
AM 6 X 12 DIN 91k (to fasten
loop hole to rear body) ........

spring washer A6 DIN137k ......
hex. nut M6 DIN934k ............
protection TiNg . ..ssieesssivsrons

hex. screw
M8 X 18 DIN933crp (to fasten
rear body to frame) ..........

hex. screw
M 8 X18 DIN 933k (to fasten
rear body to frame) ..........

spring washer B8 DIN137 k ......

plug (for locking lower hole des-

tined for fixing spare wheel
bracket) ....... epl®d%:ivs: i

. L

59



lllustration 20, Group R: e) Dual Seat

60

lllustration 20, Group R: e) Dual Seat

ﬁ%\( Spare Part No. Description 3‘12&22 Remarks
Dual Seat
500 | 6330 k 43 dual seat complete .. .. .. ... R e e e
— | 6346 z 11 foam rubber cushion ............ 1
— | 6340278 dual seat cover @i P e e
s — screw, countersunk raised head
S 35X 95 DIN7973k (to fasten
dual seat cover) .............. 14
— — screw, countersunk raised head
S35 X13 DIN7973k (to fasten
dual seat cover) .............. 2
— | 1284z 15 POSher ......cciiiiiiiiii 16
501 | 2360 k 1 holding Strap ......oc..oovveenns. podgeduote
— 11143 2105 holding: plate s otwan o copm s s s 2
— | 1141 2 2143 clamping plate .................. 2
_9 — hex. screw
M 62X 20 DIN 933 crp (to fasten
holding strap to frame of dual
SEAL) i5: i ik A S 2
= — spring washer A6 DIN137k ...... 2
502 | 2360 k 2 retaining strap .................. 1" |Blfaseduais
503 | 946z6 rubber band for buttons or ...... 2
— | 1126 z1 supporting bolt .................. 4
504 | 590z 109 [OCEIBUION. Sy i don o e hb s b 1
505 | 321 z549 SPRINGIS S Far St el 2 s i 1
506 | 1251 z 258 tricngle circlip.Bi6 . i it 1
507 | 1151 z 206 Jointngabanelss Fedn sl i s S 2
508 - split pin 4 X 60 DIN94k .......... 2
509 = hex. screw
M 6 X 12 DIN 933 k (to fasten dual
seat to rear body) ............ 4
510 | 1141 z 2130 supporting sheet ................ 2
511 e spring washer B4 DIN137 k ...... 4
512 = hex. nut M6 DIN934k ............ 4
513 — screw, button head
M5 X 12 DIN86k (to fasten re-
taining strap to rear body) .... 1
514 | 1141 z 2143 clomping plate . .. ............. 1
515 — washer 5,3 DIN125k ............ 1
516 — hex. nut M5 DIN®34k ............ 1

61




lllustration 21, Group R: f) Fuel Tank and Fuel Pipes llustration 21, Group R: f) Fuel Tank and Fuel Pipes
ﬁ?’ Spare Part No. Description Fr:lig;:g; Remarks

591 Fuel Tank
— | 6230z 127-7 fuel tank ........ ... ... ool 1
’ ‘ — | 1850z 101 FllOr CAP .+ v et ie e 1 | vp toF. 81620
— | 2456 k 5-0 gasket (for filler cap) ............ 1 J
520 | 6230z 135-7 fuel tank ... .. ... . ... ... .. 1
521 | 1850z 103-0 LlleNGap®®. . .. .................. 1 from F 81621
522 | 1236 7 342 rubber ring (for filler cap) ........ 1
— | 1146278 felt piece (to fuel tank) .......... 1
52311390z 116 tie (to fasten fuel tank to frame) .. 1
524 | 1146 z 58 support (below tie) .............. 4
1% 525 | 6010z 162 (1] 7o T o RN R RO PN 1
526 |1 1001 z 55 UL il s e er s cionemy o n s s s 5 25088 1
, 527 | 120z 209 extension (to fuel tap) .......... 1
‘ 528 | 1590z 58 U] NOSE: 'y thevis s coviy 1 5.5 mivs o5 sunis 1

63




64

lllustration 22, Group R: h) Exhaust Set

llustration 22, Group R: h) Exhaust Set

ﬁ?’ Spare Part No. Description pNice"cg; Remarks
Exhaust Set
531 | 1351z 203 exhaust pipe ... o i 1
532 — packing washer C 42 X 49 DIN 7603 2
533 | 1011z 90 exhaust nut .......... ATETS TP 1
534 | 6030 z 326 silencgli Ol . . ................ 1
— 12270k 3 silencer — end piece ............ 1
535 | 1441 z 286 clamp (to fasten silencer to
exhaust pipe) ........coviiiien. 1
536 - hex. screw
M8X18 DIN?33k ............ 1
537 — spring washer A8 DIN127k ...... 1
538 — hex. nut M8 DIN934k ............ 1
539 —_ hex. screw
M 6 X 15 DIN 933k (to fasten
silencer to left foot board) 2
= — spring washer B6 DIN137 k ...... 2
Exhaust Tail Piece
540 | 651z 237 exhaust tail.piece . a.i. oo 2
s s hex. screw
M 6 X 15 DIN 933k (to fasten
exhaust tail piece to silencer) .. 2
s = spring washer B4 DIN137k ...... P
i e hex. nut M6 DIN934k ............ 2

65



66

lliustration 23, Group R: i) Front Fork

Nustration 23, Group R: i) Front Fork

572 571 570
00— mm

615

'rf‘%y Spare Part No. Description Fr;lioe.cg; Remarks
Front Fork
(up to F. 88920)

— | 6810z 208 front fork complete .............. 1
547 | 6800 z 101 front fork with sliding tubes ...... 1
— — locking washer 20 DIN 470 ...... 1
—_ — locking washer 25 DIN 470 ...... 1
548 | 2211 2159 wire gauze (in sliding tubes) .... 2
549 — locking washer 22 DIN 470k (to lock

the sliding tubes) .............. 2
550 | 1871 z170 fork race (lower race) .......... 1
551 | 1231z 210 covering ring .................... 1
552 | 1236 z 333 packing washer .................. 1
553 — ball 635 DIN5401 ................ 38
554 | 1870 z 52 fork race (upper race) .......... 1
556 | 1236z 336 packing washer ....... ... ... ...... 1
557 — splined nut M 30 X 1 DIN 70852 k .. 1
558 | 1331 z 740 protection tube .................. 2
559 | 1236 z 307 retaining ring (to protection tube) 2
560 | 1236 z 308 tubber ring (in protection tube) .. 2
561 | 1203z 14 fork leg, left-hand .............. 1
5462 | 1203z 15 fork leg, right-hand ............ 1
563 — dowel pin 5 X 12 DIN 1473 k

(within right fork leg for fixing

VOKEY: & it o+ 5 5 8 5805 8 o vonimeiis 50 o 1
564 | 1802102 sliding bushing (in fork leg) ...... 2
565 | 991z202 AUL chos v iisvrpamed Somi o s 2ndada 5 s 2
566 | 6860z 90 radial gasket (for above nut) .. .. 2
567 | 321z568 Spring ... 2
568 | 633z104 spring carrier .................... 2
569 | 468z 310 flange gasket (to spring carrier) .. 2
570 = stud AM7 X 18 DIN 835k

(for fixing spring carrier to fork

16G)s - i i e i s s = e 4
571 | 1301 z 433 spring washer .................. 4
572 — hex. nut M7 DIN934k ............ 4
573 | 211z 207 yoke (between fork legs) ........ 1
574 — hex. screw

M 6 X 15 DIN 933 k (for fixing yoke

to fork legs) .................. 2
575 — spring washer A6 DIN127k ...... 2
576 | 12121034 stop bolt ...... ... ... ... 1
577 | 1301 z 85 SHImMi Goiimmossomussnmarsssamissng 1
578 | 2112208 clip oo 1
579 — spring washer A8 DIN127 k ...... 1
580 = hex. nut M8 DIN934k ............ 1

Front Swinging Arm Suspension

(from F. 88921)

— | 6810k 225 front swinging arm suspension

complete .:iievsssvmeirsomiaiing 1 please quote
581 710z 220 swinging arm ......... .. ......... 1 colour
581a| 184z 525 bushing (in bearing tube) ........ 2

67



68

Nustration 23a, Group R: i) Front.Swinging Arm Suspension

Illustration 23a, Group R: i) Front Swinging Arm Suspension

o91d

591

301

3

707

Key

No. of

No. Spare Part No. Description Pieccs Remarks
— | 18712170 fork race (on swinging arm, at
bottom) .......... 4 4B 1
— 11301z 07 washer ............... Q.. @ 1
581b — grease nipple D6 DIN71412 ...... 1
— — packing washer
A6X 10 DINT603AIU .......... 1 please quote
582 710 k 241 front left swinging arm with shaft 1 colour
583 | 710z 217 front right swinging arm .......... (I quote
583a| 12121085 fixing bolt (to fix swinging arm to
Shlfit) W - . o e 1
583b e spring washer A 12 DIN127 k 1
583c¢ — hex. nut
M12 X 1,5 DIN936k ............ 1
— | 1870z 52 fork race {on swinging arm, at top) 1
— | 1236 z 335 packing washer .................. 1
— N splined nut M 30 X 1 DIN 70852 k . . 1
524 1 6350z 118 spring unit complete, with hy-
draulic shock absorber ........ 1
535 550 z 103 tube head, lower ................ 1
— == spring washer A 16 DIN127 k 1
525 | 170z 215 protection tube, inner ............ 1
— | 1127 z5 spacer bolt ........... St 3 nman 6
537 | 3211z582 pressure spring ... 1
588 | 6350z 119 hydraulic shock absorber
(brand Stabilus) .............. 1 1
— {1 63502z120 hydraulic shock absorber - at option
(brand Boge) ...l 1 J
589 | 173z114 protection tube, outer ............ 1
590 | 6161z 243 rubber damMpPer e, .o e umnne e 1
— | 1301 z 667 WIOSHEL v o v s 5 ieis s i 55 speihae oo 1
— — washer 8,4 DIN125k .............. 1
— = hex. nut M8 DIN934k ............ 1
591 | 5532106 tube head, UDPer Sis o s vims o4 e 1
— — dowel pin, button head
5 X8 DINATE i v St s s v 1
591a — hex. screw
M 8 X 12 DIN 933k (for fixing
spring unit to swinging fork,
upper side) ........ ..l 1
591bj 1301 z 35 washer ........... . i 1
591cl 176z 41 rubber bushing .................. 2
591d — washer 17 DIN433k .............. 1
592 — hex. screw
M 8 X 50 DIN 931k (for fixing
spring unit to swinging fork,
lower side) . :uwiiswssssemmnass 1
5920l 1331 z 851 spacerivbe ... ..ol 1
592b| 176z 40 rubber bushing .................. 2
— — washer 8,4 DIN125k .............. 1
592c¢ — spring washer A8 DIN127 k ...... 1
592d — hex. nut M8 DIN934k ............ 1

69



70

lllustration 24, Group R: k) Handlebar and Handlevers with Cables

,m{ .
626

lilustration 24, Group R: k) Handlebar and Handlevers with Cables

lﬁﬁ)\( Spare Part No. Description Ir;li%cgg Remarks
Handlebar from F. 80001
to 87160 and
— | 1371 z 154 handlebar ....... .. & . - . - 1 from F. 87481
to 87830
600 ; 1371z 153 handlebar Q. Q. - --- 1 o Baion
from F. 87831
601 | 823z1 front handlebar clamp .......... 1 e
602 | 823212 rear handlebar clomp ............ 1
603 — hex. screw
M8 X40DIN93Tcrp ............ 2
604 — hex. screw
M8 X 40DIN933crp ............ 1
605 — spring washer A8 DIN137k ...... 3
606 | 786z12 protection cover ................ 1
Hand Levers
610 | 170k 203 throttle twist grip ................ 1 e e
611 | 2253 k 2-0 sliding BIOek  :smerss e ssvnme 5s a0 1
— | 2250 k 3-0 grip tube with rubber ............ 1 "
— | 2256 k 5-0 rubbersleeve .................... 1 IER=E = SISk
614 | 2251 k 5-0 lock cap ... 1
615 — screw, counter sunk raised head
AMB5 X 10 DIN91k ............ 1
616 | 2253 k 3-0 cable SUPPOrt .. vvr: s ncnrnrnndsns 1
617 1 670z 211 brake lever with cable adjustment 1
618 | 2263 k 5-0 JOIRING PIECE: o : i v b i o msriniin 1
— | 2261 k 2-0 brake spring ....... ... .. oL 1
— | 2261k 3-3 adjusting screw . ....... ... 1
— | 2261k 4-3 screw, fillister head
(to joining piece) ..........ovun
619 | 2263 k 6-0 broke lever ... ... ... ... . ... 1
620 | 2261 k 5-5 lever SCrew wus:svmssssmessssmmasy 1
— — hex. nut Mé6 DIN934crp .......... 1
621 | 2261 k 6-5 adjusting screw ...... ... ...l 1
622 | 2263k 7-0 knurled edge nut .......... ... ... 1

71



lllustration 24, Group R: k) Handlebar and Handlevers with Cables

Ilil%y Spare Part No. Description gji%cgfs Remarks
625 | 670z 228 clutch lever with cable adjustment 1
626 | 2263 k 30-4 joining PISEe ::a: tamivssnmmess b 1
— | 2261k 4-3 screw, fillister head
(for joining piece) .............. 1
627 | 2263 k 31-0 clutch lever ...................... 1
628 | 2261 k7-3 lever SCreW: ...iqai's b shvin o o F snes 1
— — shake-proof washer 15,5 DIN 6797 1
— o hex. nut. M5DIN934crp .......... 1
629 | 2261 k1-3 adjusting screw .................. 1
630 | 2263k 7-0 knurled edge nut ................ 1 from F. 80001
631 670 z 229 starter lever ....... ... .. ... ... 1 Ifni”"’o
632 | 2260z 2-0 joining piece .................... 1 joom, b Brast
— | 2261 k 28-4 screw, fillister head
(for joining piece) ............ 1
— e shake-proof washer J 4,4 DIN 6797 1
— —_— tension pin 3 X 16 DIN 1481 ...... 1
4633 | 2260 k1-0 lever with rotchet ................ 1
— | 2261 k 26-0 ratchet spring .................... 1
634 | 2261 k 29-4 IEVER SCTEW ™ 54 4 tomuibonny i0 b i 54 et 1
— — shake-proof washer 15,3 DIN 6797 1
— — hex. nut M5 DING34 €rp’ v vlnins 1
635 | 670z 207 clutch lever with cable adjustment 1
636 | 2263k 1-0 JOINING PISCE: vz atrvs ¢ wmws oy soms 1
— | 2261k 4-3 screw, fillister head
(for joining piece) ............ 1
637 | 2263 k 2-0 clutch lever .......... . ........... 1
638 | 2261 k7-3 IEVET SCIEW’ & s miw s snmes saamass s mm s 1
- S hex. nut M5 DIN934crp .......... 1
629 | 2261 k1-3 adjusting screw ............. "% 1 from F. 87141
630 | 2263k 7-0 knurled edge nut ................ 1 23127480
641 | 670 z 231 starter lever ........ @& .00 .00 1 from F. 87831
642 | 2263 k 35-4 housing ........... it 1
643 | 2263 k 34-4 lever ......... O M 4. . ....... 1
— | 2261 k31-0 thrust washer ...... ... ... ....... 1
— | 2261 k 30-0 spring washer .................. 1
644 | 2263 k 33-4 coveilhigReEper . ............... 1
S —_— screw, countersunk raised head
MW < 27 DINSBCIP ......evnn.. 1
645 | 6167232 Vo, STET R e S B bR
grey
72

lllustration 24, Group R: k) Handlebar and Handlevers with Cables

IlileoY Spare Part No. Description gi%cce)fs Remarks
Cables

650 | 6290 k 439 cable for throttle twist grip ...... 1

- —_ nipple C DIN71988 .............. 1

— — sleeve C25DIN71987 ............ 1

651 | 6290 k 438 cable for starter lever .. .......... 1

_ nipple € DIN71988 .............. 1 lem b sl

— — nipple D DIN 71988 .............. g, e

— — sleeve C25DIN71987 ............ 1

— | 6290 z 443 cable for starter fever ............ 1

— N nipple C DIN71988 .............. 1 from F. 87161
. to 87480 and

— — hipple D DIN 71988 .............. 1 from F. 87831

M — sleeve C2,5 DIN71987 ............ 2

652 | 6290z 423 cableforeluteh ... uiiivimmsieans 1

— | 1442125 hippleseat ...................... 1

— | 1064 z 101 oo - e R v e S 1

— | 1064 z 102 Nipple " coieion siimsassrmme d s 1

— | 1732109 sleeve ... 1

| 1806z08 rubber grommet ........ ... ... 1

.1 6161z235 FUDDEr COVEr wiisimnmisismsssissns 1

— | 2261k 1-3 adjusting screw ...l 1

— | 2263k 7-0 knurled edge nut ................ 1

653 | 6290 k 437 cable for front brake ............ 1

— | 144204 cableend ... ..ol 1

— — nipple seat ADIN71988 .......... 1 up to F. 88920

s . nipple B 23 DIN71988 ............ 1

s — sleeve C3 DIN71987 ............ 2

— | 6290 z 445 cable for front brake ............ 1

— | 144z 04 cable end ... ... el 1

o - nipple seat A DIN71988 .......... 1 from F. 88921

oz — hipple B 23 DIN71988 ............ 1

— —— sleeve C 3 DIN71987 ............ 2

654 | 5512108 fork connecting piece ............ 1

655 | 1312516 bolt (to fork connecting piece) .. 1

656 k. split pin 1,5 X 15 DIN94k ........ 1

73



lllustration 25, Group B: a) Brakes, Handbrake

74

665

672 673
-0

677 676

Q-0

lllustration 25, Group B: a) Brakes, Handbrake

Key

No. of

e T
;\ mmgﬁ ,}

669

No. Spare Part No. Description Plghes Remarks
Handbrake
665 20z 26 brake shoe with lining, left-hand 1
666 20z 27 brake shoe with lining, right-hand 1
667 49712 brake lining ........... ... ... ... 2
668 | 1044 z 10 cylindrical rivet .................. 12
669 | 321 z310 return spring (betw. brake shoes) 2
670 | 2301z213 brake cover ... ... .. ... ... 1 up to F. 88920
— | 2301z233 brake cover ......... .. ... ... .. 1 from F. 88921
671 | 1100z 8 brake cam with supporting sheet 1
672 11080z 1 grease nipple ... ............. 1
673 — packing washer A 6 > 10 DIN 7603 1
674 | 6712324 brake lever ...................... 1
675 | 1236 z 06 rubber sleeve (betw. brake lever
and brake cover) .............. 1
676 — spring washer A10 DIN 127 k ;s 1
677 —_ hex. nut M10DIN934k .......... 1
678 | 1791 z 203 brake drum ............ ... ... ... . 1
679 | 12121114 bearing bushing (to brake drum). . 1
680 | 1251 k 260 VACIFCHP o s s 5 2o s e v ol 1
681 | 1301 z 640 washer (betw. brake cover and
brake drum) .................. 1
682 | 1312508 front wheel axle .............. .. 1 up to F. 88920
683 | 1330z 167 spacer tube 26,8 mm length ...... 1
— | 1330z 168 spacer tube 26,5 mmlength ...... at
— | 13302169 spacer tube 26,2 mm length ...... L
684 | 1301 z 1006 WAShEr. £ ava oy st S i 0 1
— | 121 z1109 bearing bushing (to brake drum).. 1
— | 1251 k 260 Neelielip o et e v e o oo 1
— | 1301 z 672 washer (betw. brake cover and
brake drum) .................. 1
— —_ circlip18 X 1,2 DIN471k .......... 1
— | 131z537 front wheelaxle ................ 1
— | 13302193 spacer tube 23,7 mmlength ...... I from F. 88921
— | 1330 2194 spacer tube 24,0 mm length ...... };ﬁon
— | 1330 z195 spacer tube 243 mm length ...... j o1
—_ — washer 17 DIN125k .............. 1
— | 1781 z 155 pressure plate ......... ... ... .. 1
—_ — spring washer B12 DIN137 k ... ... 1
685 — hex.nut M12 X 15DIN934k ...... 1

75



lllustration 26, Group B: a) Brakes, Footbrake lllustration 26, Group B: a) Brakes, Footbrake

7{]0 ﬁ?{ Spare Part No. Description Fl;‘izlcgg Remarks
e
Footbrake

4689 | 700k 112 footbrake lever ... ..o ... ... 1
4 690 | 1080z 1 grease nipple ...l 1
— e packing washer A 4 <X 10 DIN 7603 1
691 | 12362324 packing washer ... ... ...l 1
692 | 1236 z 325 packing washer . ... ... ... ... .. 1
693 | 321 2z556 return spring ... 1
694 | 131z522 bearing bolt to foot brake lever .. 1
695 — circlip 10 X 1 DIN471 ... ......... 1
696 | 1650 k 115 brake rod with stop clamp ...... 1
898 697 | 1111 z 01 SEOP CIAMP: 1w s s v s wiwm o 55 s w5 v 1
@ 701 698 o washer 6,4 DIN125k .............. 1

Y 699 — split pin 2 X 12 DIN94 (to fasten
meﬁ . = brake rod to foot brake lever) .. 1
700 709 703 700 551z18 fork: PISCe .. iowisvimes iimnistims 1
5 701 —_ hex. nut M6 DIN934k ............ 1

; b 702 | 1312105 bolt (to fasten brake rod to spacer
L= W T 1
703 — split pin 1,5 X 12 DIN%4 ... ..... 1
704 | 700z 110 footbrake spacer lever .......... 1

705 = circlip 12 X1 DIN 471 (to fasten foot
brake spacer lever to frame) .. 1
706 § 1650 k114 rear broke rod, with stop clamp 1
697 11111 z 01 stop clamp ... ... 1
698 . washer 64 DIN125k ... ........ 1
699 — split pin 2 X 12 DIN94k .......... 1

710 | 121 z1046 broke lever boli (to rear wheel
brake lever) ...... ... ... 1
711 321z88 SPring ..o 1
712 | 1241 z 34 AT L L o, Pt 3 G o & i & 8 5 RIS 1

¥ 713 1 1023z 16 toggle nut (to fasten brake rod to
rear wheel brake lever) ........ il
iiiiii 714 202z 26 brake shoe with lining, lefi-hand 1
< 715 20z 27 brake shoe with lining, right-hand 1
716 497212 brake ining v s o5 00 buamses s 2

[

76 77



lllustration 26, Group B: a) Brakes, Footbrake

I(Neoy. Spare Part No. Description Il;liglcg; Remarks
717 | 1044 z 10 cylindrical rivet .................. 12
718 | 321z 310 return spring (betw. brake shoes) 2
713 230 z 226 brake cover ........ ... ... . .... 1
720 {1100z 8 brake cam with supporting sheet 1
721 | 1080z 1 grease nipple .................. 1
122 — packing washer A 6 X 10 DIN 7603 1
723 | 671z 011 broice [8VeT . it i sbos w et s i 1
724 | 1236 z 06 rubber sleeve (betw. brake lever

and brake cover) .............. 1
725 — spring washer A 10 DIN 127 k 1
726 e hex. nut M1D DIN934d ke ..vnon s 1
727 | 1791 z 211 brake drum (48 teeth) ............ 1
728 | 121z 1115 bearing bushing (to brake drum).. 1
728a] 1251 k 261 '8 5o PSSR S D . ), L 1
729 | 1301 z 640 washer (betw. brake cover and

brake drum) .. &%.......... 1
730 | 1301 z 671 shim 20,3 X35 X1,8 ..............
— | 13012672 | shim 203 X 35X 20 .............. i B L
— | 13012673 | shim 203X 36X 22 .............. °@ || clamelng ring
731 | 1251 z 29 clamping ring (on bearing bushing) 1
732 e hex. screw

Mé X 55 DIN933k (in brake

cover for chain tightening) 1
753 — hex. nut M6 DIN934k ............ 1
7341131 2510 rear wheelaxle .................. 1
735 | 1111 z 209 chain tightener .................. 1
736 —_— hex. nut M6 DIN934k ............ 2
737 | 1243 z7 SPIICET TING & mkv i 555 5 5 5 babim o s o bidie s 1
738 | 1231 z 309 clampingring .................... 1
739 — hex. nut M12 X 1,5 DIN 934 k

(to rear wheel axle) ............ 1
740 — roller chain

1 X12,7 X 7,75 DIN 8180, 98 links

el TOeke, o x calnr. i o s e o 1
o - cranked double link

1D12,7 X 7,75 DIN8180 ........ 1
o o lock 1E12,7 X 7,75 DIN 8180 ...... 2

79




lllustration 27, Group B: b) Wheels llustration 27, Group B: b) Wheels

S!}“%J ﬁ%’{ Spare Part No. Description I';li?e-cgfs Remarks
A i
Wheels

. 746 | 6660 z 87 wheel without tyre —.............. 2
747 — ball bearing 6302 DIN625 ........ 2

748 | 1301 z 641 shim 15,2 X366 X01 ............

— | 13012642 | shim 152X 366X 02 ............ L
ed spacer bushing

— | 1301 z 643 shim 15,2 X 36,6 X 03 ............
749 | 171z 412 spacer bushing .................. 4

750 — radial gasket (oil seal) with dust

protection lip
A 200%X.35 X7 DIN6503 ........ 4
751 | 1011 z 84 gL LEnY] e e ST TR I P 2
Py 752 | 1330z 166 spacer tube ........... .ol 2
753 — ball bearing 6202 DIN 625 ........ 2
: % 754 | 1231 z 305 TG i o s i it £ B e e 2
755 | 1551 z 411 square screw (for fixing wheel) .. é
o | ¢
754 74 y
81




82

lNustration 28, Group E: a) Electrical Equipment, Headlight

763 782
Q=

lllustration 28, Group E: a) Electrical Equipment, Headlight

ﬁi\{ Spare Part No. Description ‘I;Iig‘cg; Remarks
Headlight
760 | 6090 z 105 headlight (without bulbs) ........ 1
— | 2310 k 30-0 reflector . 4... .o . @ - ... 1
— | 2311 k 33-4 m ....... . ™. ... ... 1
— | 2317k 7-0 headlight glass .................. 1
— | 2316 k 8-0 rubber ring (for headlight glass) .. 1
— | 2310 k 38-3 holder (to Bilux bulb) ............ 1
— | 2311 k 35-0 retaining spring (to holder) ...... 1
761 | 2316 k 7-0 POber cap o i vomne s v iie s 1
— | 2311 k 36-8 retaining ring (to rubber cap) . . .. 1
ek = Bilux bulb
B 12 V 35/35 W DIN 72601 ........ 1 Osram 7327
= S parking light bulb
H12V2WDIN72601 ............ 1 Osram 3796
762 — screw, countersunk raised head
AM 4 X 10 DIN91 crp (to fasten
headlight to front cover) ...... 3
763 | 1281 z 365 WIASHET o i it nlos as i s n i oo o 3
764 | 6160 z 154 dip switch with set of cables 1
— | 2340k 1 set of cables (4 lines) ............ 1
— | 2346 k1 rubber grommet ................ 1
within the dashboard:
765 | 6160 z 180 starter-ignition-light switch with
key and €able, b siwns inis 1
766 | 2310 z 50 ignition kel iy Jomies o ek e, 1
767 — screw, countersunk raised head
AM 4 X 12 DIN91 crp (to fasten
switch to dashboard) .......... 2
768 | 6160 z 186 holder (for charge control and idle
control light) ..uiiiinnn.oions. 1
e o cylindrical screw
AM4 X 10 DIN84k (to fasten
holder to dashboard) .......... 1
— — spring washer A4 DIN137k ...... 2
— | 2310 k 51 BUlbi T2V 3W s vpme s mait s Osram 3766

83



. . = Speedometer, Battery,
lllustration 28, Group E: a) Electrical Equipment Tzillight %

lllustration 28, Group E: a) Electrical Equipment

Horn, Brakelight Switch,
Electric Conducts

iffl%Y Spare Part No. Description PNigcg; Remarks
Speedometer
772 | 6770z 57 speedometer with lighting
incorporated .................. 1
— | 6770 z 58 speedometer indicating miles .... 1
773 | 2426 k2-0 TUBBer-TING e ta s weii s hndis 1
774 | 2421 k7 retaining clip ...... ... 1
775 | 2421 k 6-2 hex. nut (to retaining clip) ........ 1
— | 2424 k1-0 bulb holder ...................... 1
— — bulb 312V 2W DIN72601 ........ 1 Osram 3898
776 | 6780z 102 drive (to rear wheel) ............ 1
777 | 6790z 108 cable fordrive .......... ... ... 1
— | 616z247 rubber grommet (for clutch lever) 1
— | 1806 z 108 rubber grommet (for speedometer
drive)  sasmuvemsdvous s s v 1
Battery
778 | 6060 z 104 battery 6VI1Ah ... ........... 2
779 | 1146 k95 battery ‘base’ ai:sai si.puanismsss 2
780 | 1146z 77 rubber plate ........ .. ... ... 2
781 | 1141z 2125 pressure.plates .. o i 2
782 | 1236 z 337 rubbertingy ;s B s wi e T 2
Regulator
783 | 6160 z 181 regulator (to starter “Noris™) 1
— — cylindrical screw
AM 4 X 6 DIN 84 k (to fasten re-
gulator to front shield) ........ 3
— — spring washer A4 DIN127 k ...... 3
Ignition Coil
784 | 6180z 11-0 ignition coil with ignition cable .. 1
785 | 2290 k 55-0 condenser ........iieeiiaen 1
786 | 2291 k30-3 fixing clamp ............ Q.- @ 1
— — cylindrical screw AM 4 X6 DIN 84 k 2
-— . spring washer A4 DIN127 k ...... 2
787 | 2296 k9 rubbercap ..... . .4 -...... 1
788 | 6080 z 102 spark plug cover (Beru L4 Z) 1
Taillight
789 | 6110z 46 brake-tail-number plate light 1
— | 2320 k 6-8 O o 1
— | 2320k 3-0 B0 cap) ... 1
— e bulb M 12V 3 W DIN 72601 (as tail
bUlb) ........................ 1 Osram 6428
84

ﬁ?{ Spare Part No. Description {F;li%cgg Remarks
— - bulb K12 V15 W DIN 72601
(as brake bulb) .. . O . @. 1 Osram 6451
790 | 1146z 84 supporting plate ... ... ... ... 1
— — screw, button head
AM 5 X 15 DIN 86k (to fasten
taillight to supporting sheet) .. 1
— — screw, button head
AM 5 X 18 DIN 86k (to fasten
taillight to supporting sheet) .. 1
—_ — washer J53 DIN6798 ............ 2
— — hex. nut M5 DIN934k ............ 2
— | 1331 k 870 spacer tube (short) .............. 1
— | 1331 k 871 spacer tube (long) .............. 1
Horn
791 16130z 19 horn: ok 8 Flag e A e T ple 1
792 | 1236 2 327 rubber ring (betw. horn and front
COVEOEY . vxumsss s fusaiiin abiant s 1
— — hex. nut
M 8 X 20 DIN 933k (to fasten horn
to front cover) ................ 1
— _ spring washer A8 DIN127 k ...... 1
Brakelight Pressure Switch
793 | 6160 z 158 brakelight pressure switch ...... 1
— { 1141 z 2100 HXING PO Sy s o s dntot s imt s 1
= = screw, button head
AM 4 X 10 DIN 86k (to fasten
brakelight pressure switch to
fixing: plate): oo i sos e 2
= — spring washer A4 DIN137k ...... 2
Electric Conducts
— | 7601z 258 set of cables, complete .......... 1
794 | 760z 252 cable complete (ignition switch
30 — battery + — regulator
CULEOUD) v v o s 5o o o i £ 5 1
795 | 760 k253 cable complete (battery -+ — bat-
TEEY =) it s ot o e o i 53 1
796 | 760 k 254 cable complete (battery and case
of regulator — earth) .......... 1

85



lllustration 28, Group E: a) Electrical Equipment

Horn, Brakelight Switch,
Eleciric Conducts

14 <X 12 1630 mm ....
12 X 10 180wmm.. .. . .
10 X8 1000 mm ....
8 X6 180 mm ....
5 X4 380mm ....

rubber hose
rubber hose
rubber hose
rubber hose
rubber hose

E%\{ Spare Part No. Description S'f;'cg‘; Remarks
— | 1391 2167 cable strand (cable set for head-
s 0} SRS A SRR B SR A 1
— | 1396 z 51 biles . o dffp it s v L R 7 } for cable set
— | 1396 2 216 ISR W LTI A R 1 and-icables
— | 1146279 rubber plate’ & f ol e il i 1
— | 630z 488 cUBle SUPBORE. - . i b oo witeas 1
— — hex. screw
M 6X18 DIN 933k (to fasten to fasten cable
cable support and rubber plate on steering
10 TPOIMBY oo o b5ty winls bk o 5 1 Hood
— — spring washer B6 DIN137 k ...... 2
e S hex. nut M6 DIN934k ............ 2
797 | 6080 z 109 tetmingl board i, «onivs v o 1
R — cylindrical screw
AM 3 2X15 DIN 84k (to fasten
terminal board to front shield) .. 2
ety — spring washer A3 DIN137 k ... ... 2
— L hex. nut M3DIN934k ............ 2
(Please order cables as well as
sleeves resp. hoses by meters)
— — cable NYAF 084080 .............. colour red
— —_ cable B1,5 DIN72551 2,660m .... colour yellow
— — cable B1,5 DIN72551 0,820m .... colour green
— — cable’B1,5 DIN72551 1,070m .... colour blue
—_ —_— callesB 1,5 DIN72651 1,080m .... colour blue/red
— — cable B1,5 DIN72551 3,475m .... colour red
— — cable B1,5 DIN72551 0,750m .... colour black
— —4 cable B1,5 DIN72551 1,540m .... col.yell./green
— . cable B1,5 DIN72551 0,200m . ... colour red/yellow
—_— — cable B85 DIN7Z2551: 2.2200m ... colour black/white
—_— — cable shoe A 4 X 2 DIN 46211 . ... 6 tinned
— — cable shoe A5 X 3 DIN 46211 .... 3 tinned
—_ — cable shoe B 6 <X 4,5 DIN 46211 .. 3 tinned
—_ —_— cable shoe C5 X 3 DIN 46211 . ... 2 tinned
— | 1806 z 01 connecting protector ' .awe. . s 1
— —_— connecting protector H DIN 72311 2
— | 1806 k110 connecting protecter vul s it . x 1

87



88

llustration 29, Group E: a) Electrical Equipment, Starter Generator

i 703

lllustration 29, Group E: Electrical Equipment, Starter Generator

ﬁ? Spare Part No. Description Ilﬁ\liz,‘c(e)fs Remarks
Starter Generator

801 | 6210 z1 starter generator model Noris

LA 12/100/3L12V100W ........ 1
802 | 2291 k33-3 protection cover ................ 1
803 | 2291 k 34-3 cap (for protection cover) ........ 1
804 | 2291 k 35-0 laminated spring ........oo el 1
— | 2291 k 36-0 rivet, button head

(to fasten laminated spring to

protection cover) .............. il
805 s screw, countersunk raised head

M4 X 6 DIN88k (for fixing the

protection cover) .............. 2
806 | 2290 k 58-0 carbon brush with cable ........ 4
— | 2291 k 37-0 pressure spring (to carbon brush) 4
807 | 2290 k 30-6 contact breaker arm with contact 1
808 | 2290 k 35-6 contactbracket .. . iy an s 1
809 | 2291 k 26-3 exXcentric SCreW o\ couih conmmeoins 1
= a cylindrical screw M 43X 8 DIN 84k 1
810 | 2290 k 59-0 FOSISTANCE | [ .o i oo mned ¥ il 1
811 | 2290 k 36-0 laminated spring with felt ........ 1
— | 2291 k 15-2 rivet (to laminated spring) ...... 2
812 | 2290 k 60-0 AIFMGEUIE " .%o s i o e s R 22 1
81% | 2290 k 61-0 interruptor cam ... ... 1
814 | 2290 k 62-0 flyball governor ................ 1
— | 2291 k 38-0 spring (to flyball governor) ...... 1
— — key 4 XX 5 DIN 6888 (to fasten arma-

ture on crankshaft) ............ 1
815 | 2291 k 39-2 hex. screw (for fixing armature) .. 1
— — spark plug with gasket

14 DINT2E02 s wleah n s s 1 Bosch W 225 T 11

or Beru 225/14 v2

816 i cylindrical screw

AM 6 X 25 DIN 84k (to fasten

starter generator to crankcase) 4
817 — spring washer A6 DIN127 k ...... 4
818 | 1281 z 391 joint (to fasten clutch cable to

SEATEER) . v i nas s mn e Lepoans 1
— | 1806 k110 connecting protector ............ 1

89



90

lllustration 30, Group W: Tools

N
L

04

i

lllustration 30, Group W: Tools

Key

No. of

No., Spare Part No. Description . - Y Remarks
Tools

— | 6890 k43 setof tools ......... .. .- 2. 1
821 | 6040 z 273 bag for toolg, .. o. . O-..... 1
822 — double end spanner

7X9mm DIN8?S .............. 1
823 — double end spanner

8 X10mmDINS8?5 .............. 1
824 — double end spanner

14 X 17 mm DIN895 ............ 1
825 | 2011 k104 one end spanner

19 mm with tyre lever .......... 1
826 | 2021 z 51 square socket wrench ............ 1
827 | 2021 z 56 socket wrench (to spark plug) .... 1
828 | 1671z 02 mandrel 10mmid: oo ii i 1
829 | 2001 z15 mandrel S Zmme®: vl s, 1
830 | 2001 z 01 OV ATEY =] R DA S S e 1
831 | 2009 z 01 serew ‘driver ............... ... 1
832 | 2021223 socket wrench (to carburettor) . ... 1
833 | 2208 k12 cleaning cloth .................. 1
834 | 6040 k 269 box with rubber repairing material | 1 | 2Plainable
835 | 6040 k 255 air pump (without hose) .......... 1
— | 1596 z 291 hose sleeve (to air pump) ........ 1

91




